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Finerenone is recommended as add-on to optimised standard care, this should 

include, unless patients are unsuitable, highest tolerated licensed dose of renin 

angiotensin-aldosterone system (RAAS) blockage and highest tolerated licensed 

dose of sodium-glucose co-transporter-2 (SGLT2) inhibitor. 

T2DM and Diabetic Kidney Disease stage 3 and 

4, Urine Albumin-creatinine ratio (uACR) 

≥ 3mg/mmoL and/or eGFR <60mLs/min 

Highest tolerated licensed dose of RAAS 

blockage (ACE-inhibitors or ARBs) and highest 

tolerated licensed dose of SGLT2 inhibitor 

eGFR ≥ 25mLs/min and uACR ≥ 30mg/mmoL 

and on, or unsuitable, for SGLT2 inhibitor 

Measure serum potassium (K+) 

AVOID finerenone if: 

 If eGFR <25mLs/min 

 Severe hepatic impairment 

 Addison’s disease 

 Pregnant or breast feeding 

 On potassium sparing diuretics e.g. 

amiloride or triamterene 

 Any allergies to medicines or excipients 

 On other Mineralocorticoid Receptor 

Antagonists (MRAs) e.g. spironolactone 

and eplerenone 

 On rifampicin, itraconazole, clarithromycin 

or other strong CYP3A4 inducers e.g. 

ketoconazole, carbamazepine, phenytoin, 

phenobarbital and St John’s wort. 

 See SmPC for full list of contraindications 

K+ < 5.0 and eGFR ≥ 60 K+ < 5.0 and eGFR 25 - 59 

Finerenone 10mg daily Finerenone 20mg daily 

Monitor again at 4 weeks after any dose change.  

K+ < 5.0  

Titrate dose  

to 20mg daily 

K+ >5.5 - Withhold finerenone.  

Recheck potassium in 3 days.  

Consider restarting at 10mg daily if K+ < 5.0 

K+ 5.0 - 5.5 

Continue  

same dose 

Primary Care – ongoing prescribing following initiation by specialist service: 

 Once on a stable dose check K+ periodically, as per patient’s CKD monitoring schedule (i.e. once or 

twice a year in line with CKD Grampian Guidance).  Action dependent on K+ levels as above*.   

Refer to hyperkalaemia guidance as necessary. 

 Stop if diarrhoea and vomiting/flu (any dehydrating illness) and follow sick day rules for restarting. 

 Consider stopping if issues with hypotension and/or new Acute Kidney Injury (AKI) or eGFR <15 or 

starting dialysis – discuss with specialist service. 
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Remain with specialist service until the patient is on a stable dose and initial monitoring (initiation 

and at least first monitoring at 4 weeks) is completed and appropriate to handover to Primary Care.  

* K+ ? 

Do not initiate if K+ ≥ 5.0 

https://scottish.sharepoint.com/sites/GRAM-Guidance/Shared%20Documents/Chronic%20Kidney%20Disease.pdf
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